Q15GB

Electric reach truck

20250416 V02

H B AT 2 X 2R
Parts list 4 HF




PARTS ORDERING INSTRUCTIONS
HOW TO ORDER

When you order, supply the part number, quantity, model and serial numbers of your machine. Supplying this information will assure prompt, efficient
handing of your order.

Since your dealer carries many parts in stock and maintains up—to—date prices on all parts, he will be able to process your order immediately
If, for some reason, the part is not in stock, he will order it from the factory. In either event, he maintains a current file of service manuals
which give all available parts ordering or technical information.
WHERE TO ORDER

Always order parts from the dealer who sold you your truck. If it is necessary for the dealer to order parts from the factory, he is able to get
prompt service for you. Parts are shipped in accordance with shipping instructions given on the order.
INSTRUCTIONS FOR RETURNING PARTS

Under NO CIRCUMSTANCES will parts be accepted at the factory for credit without prior approval. We cannot accept responsibility for parts returned
without authorization.

If you have some parts which must be returned, contact your dealer. If he believes parts should be returned, he will arrange for authorization
to return the parts
CHANGES

When changes are made to the machine, revised pages for this manual will be issued. These pages must be inserted in your parts manual as soon
as they are received.
Failure to keep your parts manuals up to date will result in confusion and may cause you to order wrong parts.

FAET WL
WAl T I

LTI R, SR B  E RS, B, HSRFES . SRAX s B RS (RIE 7 T IS i 6

A 2R A IR 2 B AR B, T EL A B ORI A B O K S 0, BT DMt 2 R AR A A T T R . (B R A SR SR R, A7 B i XA B, Al AT . LiE
LRERITE I, T B — RS TN SO, SRR AL T R T W B R B LS

T g
AT EATELN, SR ES S NEH R EITI . WREH A L ENATITEL, AN IR AREERIRSS . RIEERITIAGE S, TAFAIE X R A ERAE U B & — i .
T KRB UL

BT, BEONEHR R, B FARAFLNF R, RAREAFTAAK. AT 0B 2 AR IR R K 17157

IR — R — E HIRIE, HRREIEMHE . ALMREIAEAT DURIE, WIS A ELRIE K 24T
BARBH

X FHEARABEN, ZAFMIBIERSEHRT. DEEIRXEBIETN, & Z T el AR SR Z TN 58 RN R SR Z4F0, WaTae & SBEIT . 44
S5 THI R R



GENERAL INFORMATION
INDEX

This parts manual is arranged for easy identification of parts . The index at the front of the catalog gives location of major groups and assemblies.
PART LIST

The Item, describes the item on the Figure you are looking at. The Part No. is a numerical description of the item and the part ordering number.
The Description is a description of the part number in alphabetical form. The Qty is the quantity used on the machine. The Applied Date is a description

when the part is applicable. The Remark is the explanation of the part for a supplement such as the model the capability, the characteristic etc.
HOW TO READ PARTS MANUAL

HELP 1:
Item Part No Description Qty Applied Date Remark
1 02. XDC. 3556 Battery 1 24V/20AH
A : 1 02. XDC. 3557 Battery 1 24V/30AH
1 02. XDC. 3558 Battery 1 24V/40AH
2 03.0132 Screw M5X8 5
7 03. 0245 Nut M12 2
8 03. 04790 Spring 2
B :> 9 01 30. 01. 6685 Wheel Frame 1 -210125
9 02 40.11. 048 Wheel Frame 1 210125—
6 02. KSCX. 0001 Cover 1
7 03. 0243 Nut M10 2 Cancel
C :> 8 40. 11. 040 Roller 2
9 03. 1088 Bolt M10X60 2
3 33.054. 0001 Frame (550) 1
3 33. 054. 0002 Frame (685) 1
D |:> 1 03. 02393 Screw M6X 16 6
5 40. 18. 005 Shaft (550) 1
5 40. 15. 044 Shaft (685) 1
6 33.036. 0007 Push Rod Welding 2 For 1800Kg
E I:> 7 03. 0691 Bushing® 19X ® 16X 15 4
8 03. 0305 Round Pin®5X30 10




A: The part of Index 1 is Optional.

B: The part of Index 9 has an Applicability, because it’s our policy to constantly improve our products
C:The part of Index 7 indicates that the part is cancelled. Note the version number when ordering
D:The part of Index 3 indicates that the frame welds have different specifications, 550 or 685 indicates the outer width of the forks. Index 5 indicates
the parts used for the outer width of the forks.

E:The part of Index 6 indicates that the part is used for model with load capacity of 1800KG.

1. Record by time

- 210125 : Ending on January 25, 2021.

210125- : Beginning on January 25, 2021.

2. Record by serial number

01 : Ending at 01

02 : Starting at 02



HELP 2:

A 5.9 Wiring Harness Assembly
B = 5.201 Wiring Harness Assembly
(O 5.202  Wiring Harness Assembly

A:Section 5.2 is the original version.

B:Section 5.201 is the version that some parts in the Section 5.2 have been changed.

C:Section 5.202 is the version that some parts in the Section 5.20lhave been changed.

When you order, Please locate specific parts information of your truck by the Applied Date of parts in each version.



WE
H3x
W24 H 0 WA RN iR o, FFE R SRS SR E R 5 B
FHHAAE
ltem AR AR F, BREKMTE . Part No.& 41— RVIHER B 11114 505, Description &M CF AR Z4H1 565, Qty RN 2 ZF4AE
N FEH R %E. Applied Date Kox 124 EH IR Yo H . Remark J& H RN U EAE B (B2 . 1 aE AR IESE).
BAENFEHHER
#HEh 1.

Item Part No Description Qty Applied Date Remark
Eiac [E EAs Kt & HE
1 02. XDC. 3556 Battery L LEER 1 24V/20AH
: 1 02. XDC. 3557 Battery L b 1 24V/30AH
A 1 02. XDC. 3558 Battery L HL 1 24V/40AH
2 03.0132 Screw M5X8 12T 5
7 03. 0245 Nut M12 IgR) 2
8 03. 04790 Spring P 2
B ::> 9 | o1 | 30.01 6685 Wheel Frame e 1 210125
9 02 | 40.11.048 Wheel Frame [y 1 210125~
6 02. KSCX. 0001 Cover T a5 B 1
7 03. 0243 Nut M10 R} 2 Cancel/HLH
C :> 8 40. 11. 040 Roller BT 2
9 03. 1088 Bolt M10X60 AR 2
3 33. 054. 0001 Frame (550) Ky 1
3 33. 054. 0002 Frame (685) uvY 1
D |:> 4 03. 02393 Screw M6X 16 24T 6
5 40. 18. 005 Shaft (550) S 1
5 40. 15. 044 Shaf't (685) SCHER 1
6 33. 036. 0007 Push Rod Welding HERF 2 For 1800Kg
E I::> 7 03. 0691 Bushing®19X ®16X15  HAE 4
8 03. 0305 Round Pin®5X 30 A AT Y 10




FFg 1 ZoRBEMA LA fih ] R g £ .

5 9 FoREEMA —EH IR YR X2 F O BA A W 347 7= S T2
5 1 RN EEMIGH, ITERERRAS

75 3 RRELLIREARA AT, 550 8% 685 KRt X HI4MGE. 75 5 RoRBLH T 58 XA E H =54
75 6 Koz BB HEE 1800K6 £ 4L,

. FABRFRE S

210125 : #1LF| 2021 4 01 A 25 H

210125- : EIHT 2021 & 01 H 25 H

2. AFFISidx

01 : #ubLFsls o1

02 : E4HFHIS 02



#E 2.

A
B
C:
=

A o+——579 Wiring Harness Assembly
BREH
B < 5.201 Viring Harness Assembly
GRBR
(< 5.202  Wiring Harness Assembly
BRER

D EAY 5.2 RORJRURIRA
DAY 6,201 FORMESMGMRA (FEH 5. 2) EEMAAARE;

BT 5,202 FIRAERFRA (FEH 5.201) EEMFFHAE.

HIEATI A, TEHRAE R RRCA A A AR 38 FH I TR R W 485 P i Iy 2 R (R 145 2




Index H3
1. Frame System 5 &%t

Lol MAIN Frame ASSEIMD LY ...ttt ettt e ettt et e et et e e et e e et ee e e e e et e e e e e e e et ee et ee e et ee e e eeeee et eae e eeeaneeeeens 1
1.2 Main Frame Assembly (with side shift) ZEZEZRGE GHFMIEL ) oo 3
1.3 Front 1arge Wheel ASSembD LY Hl B ZH A . oottt et e e e s e et s e ee e s seeee et eseeseee s e esesseseseesesee 5
Lo 4 Pedal ASSOMD LY R 2 oo e e e e e e e e e e e e e e e e s e e e e e e e e e s e e s e s e e e s e s s e e e s e e s e s e s s e st s e e r e, 6
1.5 Roof shield ceiling asSemb Ly 7 T B ZH At .. o oot e e s e e e e e s e e e e s e e e s s eee e e s e ses e eeee s eeseeeen. 7
L. 6 COVET @SSOIMD LY THT B Il It e e e e e e e e e s s e e e e s ee s e s s e s e e s e e s e e e e e s s e e e s s e e s e e e s e s s es s s s e s s e s e s e e e s s s s e s s s s e seseeseesees 8
1.7 Cover assembly (with side Shift) THIE UL G ) oottt e e s s eeeen. 9

2. Operating System #EZR S

2. 101 MUltiway valve asSSemMBD LY 22 BB MR ZE A .. oo e e e e e e e e e e s e s s ee e e s e e e s s s s ees e 10
2.201 Multiway valve assembly (with sideshift) ZEEIRIZLAE CHIMIEZ ) oot ene. 12
2 3 DT VI ST STOM B BRI oot e e e e e e et s e e e e e e s e s s e e e e e e e e e e e e e e s s eee e e e see e e e s e s s eee e eeeeees 14

3.Lifting System &H &4t

3.1 Outer Mast System (Two stage mast) ZFTZERGE (PHZTTZE) e 16
3.2 Inner Mast System (Two stage mast) PITJZEZRGE (PHZET L) e 17

3.3 Outer Mast System (Three stage mast) AP AR ZRGE C= Bl T2 oot r e enee 18



3.4 Middle Mast System (Three stage mast) HI TZE R EE (ol T2E ) oot ee e e es e ereees 20

3.5 Inner Mast System (Three stage mast) I TZEZRGE (o2 T2 ) e 21
3. 6 Sliding frame ASSEmMD LY T A B oottt ettt e e ettt ee e s es e et ee s e s eeeaee e s e s eeeee e eseeeeee e ere 22
3.7 Sliding frame Assembly (with sideshift) HFZEEME GIFIIEE D oot re e s ene. 23
3.8 ComDINATION ROLLET 2 A R oot ee s eennes 24
3.9 CombINAtION ROLLET 2 A R oot s e 25
3.10 Chain System (Two stage mast) BEZERGE (FHZLTTZE) oo 26
3.11 Chain System (Three stage MAsSt) FEDE ZR T (gl T2 ) oo e e s s ees e e 27

4. Hydraulic System VB ERS

4.1 Hydraulic System (Two stage mast) VR ZRGE (LT TR ) e 28
4.2 Hydraulic System (Three stage Mast) VR ZRGE (ol TBE) oo ese e s enene 30
4.3 PoOWET UNit ASSEMD LY Bl T B Th A o oo e e e e e e e e e s s e s e e s e e s e s s es e s s ee e s s e s s ees e s 32
4.4 Power Unit Assembly (with sideshift) BHJJHEICHAE CRMIFE ) o 33

5.Electric System WS &%t
Dl ELECtTiCal ASSOMD LY H I e e e e e e e e e e e s e s e e e e s s e e e e e s s ee s e e e s s e e s e s s e s s ee e s e e s s e s ee s s es e s s e s s eeseereeens 34

5.2 WiTing HarnesS ASSEMD LY R T IEl i e e e e et e e e e e e e s eees e s eeeese e e e e e e e e e e e e s s s eeeeeeeeeeseeeeeseeseseseeseeeeeeeeees 36



5.3 Cable Assembly HLZg 5Lk,



BT

) G N BT A ERpmE BT E R
20240715 V01 EWR ERVZi]
IR 2. 101 H 40404000006 2 i %] 55 # >4 40404000028 22 1 [ ;
20250416 V02 ST No- 20201201 o 901 th 40404000008 2 B4 4 Ay 40404000027 % £ 1l







1.1 Main Frame Assembly
ERRG
ITtem Part No. Description Qty Applied Date Remark
e R 4 HE & EH# &E
1 30401100002 | Flat washer 10 FH 10 4 03.00513
2 30411100002 | Spring washer 10 #H# 10 4 03.0014
3 30101100002 | Bolt M10x30 245 M10x30 4 30. 35. 0297
4 20203001987 | Roof shield ceiling assembly 37 17 42 TR 40 1 1
5 20303010403 | Multi way valve assembly % B 1R 4L 1
6 20103010348 | Body welding EHRE 1
7 30211080005 | Screw M8x16 HZ4T M8x16 6 03. 0235
8 30411080002 | Spring washer 8 g 10 03.0012
9 20203001956 Front cover plate B = AR 1
10 30201080004 | Screw M8x20 B2 AT M8x20 2 03. 01550
11 54101000070 | Tubing clamp HE & 1
12 20303010203 | Front large wheel assembly B A S 2
13 30331350002 | Nut [ 42 & 2 03. 0291
14 30431350001 | Stop washer wEF B E 2 30431350001
15 54410000002 | Lumbar cushion Ea gt 1
16 30101080003 | Bolt M8x20 24 M8x20 4 03. 0357
17 30401080001 | Flat washer 8 P8 4 03. 0051
18 20103010353 | Joint bracket welding EBEXERE 1
19 30201080028 | Screw M8x16 HZ4T M8x16 2
20 40410000041 Cover plate ER 1
21 30101080004 | Bolt M8x16 24 M8x16 6 30. 35. 0299
22 20203001953 | Side baffle (EEL3 1
23 54315000011 | Rubber strip M & 1
24 20203001897 | Rear box cover Jaf % 1
25 54401000012 | Hood lock AL 2 4t 1
26 30211050017 | Screw M5x16 HZAT M5x16 6 03. 0612
27 30301050002 | Nut M5 M5 6 03. 0255
28 54001000022 | Composite sleeve A5E 2




1.

1

Main Frame Assembly

FRAG

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 HE & A H HiE
29 30311080001 | Nut M8 4 M8 4 03. 0244
30 30201080022 | Screw M8x20 B2 4T M8x20 7 03. 0817
31 50105300007 | Pin welding HiREE 1 33.019. 0021
32 20303010413 | Pedal assembly i s AR 1
33 20303010411 | Drive system W7 5% 1
34 50105300006 | Drive long pin shaft welding  HEzyK 5% 4 1 33.019. 0007
35 20203001955 | splint FAR 1
36 30201060038 | Screw M6x12 H2AT M6x12 2 03. 1231
37 54311000001 | Tubing lock block i E R R 1
38 30201050016 | Screw M5x20 B2 AT M5x20 2 03.0141
39 30301080001 | Nut M8 M8 3 03. 0258
40 54316000001 | Shock pad R 3 02.01. 2315
41 20203001942 | support XE 1
42 30101080009 | Bolt M8x30 ¥2 15 M8x30 2 03. 0858
43 20203001988 | Angle iron AR XA 1
44 20203000717 | Bolt T 1
45 20203001700 | lug Ik 1
46 30421100001 | Shaft retaining ring R R E 2 03. 0058
47 50101100003 | Sheave shaft B 3 1
48 51108000004 | pulley R 1 30.01. 2811
49 20103010388 | The battery box is welded B A IR A 1
50 50101200005 | Battery traction pin B 5| 2 30. 05. 152




1.2

Main Frame Assembly (Tape side shift)
EE RS GirfuFe)

ITtem Part No. Description Qty Applied Date Remark
F5 (2] £ S #HE & A H HE
1 30401100002 | Flat washer 10 FH 10 4 03.00513
2 30411100002 | Spring washer 10 HWH 10 4 03.0014
3 30101100002 | Bolt M10x30 B2 M10x30 4 30. 35. 0297
4 20203001987 | Roof shield ceiling assembly 37T 22 T A 4 145 1
5 20303010404 | Multi way valve assembly % B 1R 41 1
6 20103010348 | Body welding EHRE 1
7 30211080005 | Screw M8x16 H24T M8x16 6 03. 0235
8 30411080002 Spring washer 8 g 10 03.0012
9 20203001956 Front cover plate W EAR 1
10 30201080004 | Screw M8x20 BZAT M8x20 2 03. 01550
11 54101000070 | Tubing clamp HE 1
12 20303010203 | Front large wheel assembly BIA R A 2
13 30331350002 | Nut [ 4% & 2 03. 0291
14 30431350001 | Stop washer Bl k) 2 30431350001
15 54410000002 | Lumbar cushion g 1
16 30101080003 | Bolt M8x20 $Z 15 M8x20 4 03. 0357
17 30401080001 | Flat washer 8 8 4 03. 0051
18 20103010353 | Joint bracket welding EEXREE 1
19 30201080028 | Screw M8x16 HZ4T M8x16 2
20 40410000041 Cover plate =R 1
21 30101080004 | Bolt M8x16 B2t M8x16 6 30. 35. 0299
22 20203001953 | Side baffle [IEEL 1
23 54315000011 | Rubber strip IR & 1
24 20203001897 | Rear box cover R &= 1
25 54401000012 | Hood lock AL 4 1
26 30211050017 | Screw M5x16 B24T M5x16 6 03. 0612
27 30301050002 | Nut M5 2 M5 6 03. 0255
28 54001000022 | Composite sleeve E45E 2




1.2 Main Frame Assembly (Tape side shift)
ERRG G
ITtem Part No. Description Qty Applied Date Remark
e R e #E A H %
29 30311080001 | Nut M8 A M8 4 03. 0244
30 30201080022 | Screw M8x20 H2AT M8x20 7 03. 0817
31 50105300007 | Pin welding HHIEE 1 33.019. 0021
32 20303010413 | Pedal assembly i B AR AL 1
33 20303010411 | Drive system B R 5 1
34 50105300006 | Drive long pin shaft welding JE#K 44 %IE & 1 33.019. 0007
35 20203001955 | splint FAK 1
36 30201060038 | Screw M6x12 H2AT M6x12 2 03. 1231
37 54311000001 | Tubing lock block i E R R 1
38 30201050016 | Screw M5x20 H2AT M5x20 2 03. 0141
39 30301080001 | Nut M8 2 M8 3 03. 0258
40 54316000001 | Shock pad B A 3 02.01. 2315
41 20203001942 | support xR 1
42 30101080009 | Bolt M8x30 24 M8x30 2 03. 0858
43 20203001988 | Angle iron A A A 1
44 20203000717 | Bolt e 1
45 20203001700 | lug ES 1
46 30421100001 Shaft retaining ring o ] 50 4 2 03. 0058
47 50101100003 | Sheave shaft TE % 1
48 51108000004 | pulley HE 1 30.01. 2811
49 20103010388 | The battery box is welded B, AR R A 1
50 50101200005 | Battery traction pin B, 22 5] 4 2 30. 05. 152




1.3

Front large wheel assembly

A REC 4L

ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & il B #A &E
A 20303010203 | Front large wheel assembly B AZh4H 1 2
1 51241000008 | Wheel ®F 2 02. LZ. 0056
2 54331000025 | Felt sealing ring FHTHE 1 02. 01. 3007
3 30701040003 | bearing B 1 03. 90. 030
4 30701045002 | bearing B 1 03.90. 039
5 20204000515 | Front wheel end cover B3 % & 1 30.01. 1753
6 30401060001 | Flat washer 6 F6 4 03. 00512
7 30411060002 Spring washer 6 G 4 03.0011
8 30101060012 | Bolt M6x16 B2 M6x16 4 03. 04110




1.4

Pedal assembly
RS i 2L A

ITtem Part No. Description Qty Applied Date Remark
e R EAS HE &R A &
1 30201040012 Screw M4x6 HZAT M4x6 3 03.0127
2 30411040002 | Spring washer 4 a4 3 03. 0008
3 30401040005 Flat washer 4 T4 3 03. 1138
4 70110000001 | Foot switch JicBi i S 1 02.01. 2236
5 55602000023 | Foot pad assembly B 1 1
6 30201080023 | Screw M8x30 H2AT M8x30 4 03. 01573
7 20103010351 The foot pedal is welded — FHEEARJE & 1
8 54316000013 | Pedal shock pad OB R B 4 30. 51. 0022




1.5 Roof shield ceiling assembly

IR AT

Ttem Part No. Description Qty Applied Date Remark
7 R B8 HE &R A &

A 20303020054 | Roof shield ceiling assembly 37T Z2 A4 ¢ 1

1 70201000001 | Headlamp RIAN 2 19. 0334

2 30401100002 Flat washer 10 T 10 6 03. 00513

3 30411100002 Spring washer 10 10 6 03.0014

6 4 30101100002 Bolt M10x30 AR M10x30 6 30. 35. 0297
5 54402000002 | Rearview mirror A 1 02.01.9177
6 20103010344 | Roof shield ceiling Soldering  #FTHZETRAHE & 1




1.6

Cover Assembly

T 2L A

Ttem Part No. Description Qty Applied Date Remark
e KA e %E & F| H # %
1 90120000345 | cap %5k 1 19. 0795
2 55302000006 | Handle ball FAm 1 02.01. 3178
3 20203000649 | Stopper pad A #E 1 30. 05. 053
4 30311080001 | Nut M8 24 M8 1 03. 0244
5 20203000648 | Turntable cover BEE 1 30. 05. 052
6 30201050011 | Screw M5x16 H2AT M5x16 4 03.0133
7 20207000248 | gasket HE 4
8 70309000016 | Encoder module Y AL 1
9 70601000012 | ammeter HE K 1
10 70102000003 | Headlight switch A F* 1 16. 0319
11 70113000003 | Triple switch box “HBFXE 1 16. 0440
12 54410000007 | Arm cushion EFHR 1 30. 05. 0511
13 30211040010 | Screw M4x20 $24T M4x20 4 03. 0221
14 70104000006 | Scram switch RIEFF X 1 02. 01. 2248
15 70111000004 | Operating lever B 1
16 70105000001 | Key switch FRTF X 1 02.01. 2186
17 20303010447 | Cover HE 1
18 30211080005 | Screw M8x16 H2AT M8x16 2 03. 0235
19 30411080002 | Spring washer 8 B8 2 03.0012
20 30401040005 | Flat washer 4 a4 4 03. 1138
21 30411040002 | Spring washer 4 B4 4 03. 0008
22 30301040001 | Nut M4 A M4 4 03. 0254
23 30211060010 | Screw M6x10 $24T M6x10 2 03. 0352




1.7 Cover Assembly (with side shift)
B CisfulFg)
ITtem Part No. Description Qty Applied Date Remark
e R 4 #HE & A H %
1 90120000345 | Cap # 3k 1 19. 0795
e 9 2 55302000006 | Handle ball FHaEK 1 02.01. 3178
1 - 3 20203000649 | Stopper pad Bl 1 30. 05. 053
5 ? 3 4 30311080001 | Nut M8 Y25 M8 1 03. 0244
5 20203000648 | Turntable cover BEE 1 30. 05. 052
o 6 30201050011 | Screw M5x16 HZAT M5x16 4 03.0133
7 20207000248 | gasket HpE 4
8 70309000016 | Encoder module Y i 25 4 1
9 70601000012 | Ammeter BE & 1
10 70102000003 | Headlight switch RITF % 1 16. 0319
11 70113000003 | Triple switch box ZBRAxE 1 16. 0440
12 54410000007 | Arm cushion ! 1 30. 05. 0511
13 30211040010 | Screw M4x20 HZAT M4x20 4 03. 0221
14 70104000006 | Scram switch 2EFX 1 02.01. 2248
15 70111000004 | Operating lever FHIEAT 1
16 70105000001 | Key switch HRTF % 1 02.01. 2186
17 20303010449 | Cover HLE 1
18 30211080005 | Screw M8x16 YZ4T M8x16 2 03. 0235
19 30411080002 | Spring washer 8 BB 2 03. 0012
20 30401040005 | Flat washer 4 T4 4 03.1138
21 30411040002 | Spring washer 4 ! 4 03. 0008
22 30301040001 | Nut M4 [ £= 1! 4 03. 0254
23 30211060010 | Screw M6x10 HZAT M6x10 2 03. 0352
8




2.101 Multi way valve assembly
% % W 24T
ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #HE & A H HE
1 54301000006 | Tilt handle R4 F1m 1 02.01. 3364
2 54301000004 | Forward handle BT 1 02.01. 3363
3 54301000002 | Lifting handle R FiE 1 02.01. 3362
4 55504000049 | Tilt handle welding R4 F 8% 4 1
5 55504000047 | Move the handle forward to weld B/ FHE 4 1
6 55504000046 | Lift handle welding BRI FEEE 1
7 55511000122 | A EH RAEE 1
8 50105120004 | #H%iE A HiE A 1
9 30101060008 | Bolt M6x12 B M6x12 7 03.0918
10 30411060002 | Spring washer 6 wH 6 7 03.0011
11 30401060001 | Flat washer 6 Fi# 6 7 03. 00512
12 54001000005 | Composite sleeve £45F 8 03. 04561
13 30101080004 | Bolt M8x16 B2 M8x16 4 30. 35. 0299
14 30411080002 | Spring washer 8 HH S 4 03.0012
15 30401080001 | Flat washer 8 P8 4 03. 0050
16 70306000001 | Lifting sensor BRI R H 1 02. 01. 2242
17 30211050016 | Screw M5X10 E24T M5x10 2 03.0219
18 20203001986 | support X 1
19 20203000704 | Tie rod support A4 1 30. 05. 128
20 20203000706 | Adjusting screw A7 ARAT 3
21 30511030003 | Cotter pin 3X20 JFH 4 3X20 3 03. 0557
22 30301060001 | Nut M6 M6 3 03. 0257
23 30511080001 | pin i 3 03. 0913
24 20203000707 Connecting rod #E 3
25 30511016001 | Cotter pin 1.6X20 ik 3 03. 0591
26 30511040006 | pin it 3 03.0318
27 20203000705 | support & 3 30. 05. 129
28 70103000010 | Micros witch WA TR 3 02.01. 2183

10




2.101 Multi way valve assembly

% % W 24T
ITtem Part No. Description Qty Applied Date Remark
FE R 4 # HE & il B #A %
29 40201160020 | F &k "L 1 02.01. 324323
30 40201200002 | F#k "L 1 02. 01. 324322
31 40201160021 | FH#k "L 2 02.01. 324324
32 40202220004 | Right angle joint HAHEL 1 02.01. 31040
33 | 01 | 40404000006 | Multi way valve % %R 1 -250416 | 02.DLF. 01130
33 | 02 | 40404000028 | Multi way valve % %1/ 1 250416—
34 30101100012 | Bolt M10x25 A M10x25 4 30. 35. ZC. 118
35 30411100002 Spring washer 10 A 10 7 03.0014
36 30401100002 | Flat washer 10 FH# 10 7 03. 00513
37 30101100001 | Bolt M10xI.25x30 24 M10x1. 25x30 4 03. 0954
38 20203000703 Mounting plate ZER 1 30. 05. 127

30 31 32

11




2.201

Multi way valve assembly (With side shift)
Z RS G

ITtem Part No. Description Qty Applied Date Remark

e (2] 4 #HE & EH# HiE
1 54301000007 | Side handle 7% 5 4% 1 02.01. 3532
2 54301000006 | Tilt handle R4 FAm 1 02.01. 3364
3 54301000004 | Forward handle TR 1 02.01. 3363
4 54301000002 | Lifting handle RAFIE 1 02.01. 3362
5 55504000048 | Move the handle sideways to weld A% F #7124 1
6 55504000049 | Tilt handle welding 4 F 17 0% 6 1
7 55504000047 | Move the handle forward to weld  BI# FAHE 4 1
8 55504000046 | Lift handle welding BRI FHE A 1
9 50105120004 | #H%iE A4 HiE A 1
10 30101060008 | Bolt M6x12 B M6x12 7 03.0918
11 30411060002 | Spring washer 6 HH 6 7 03.0011
12 30401060001 | Flat washer 6 Fi# 6 7 03. 00512
13 54001000005 | Composite sleeve E4HE 8 03. 04561
14 30101080004 | Bolt M8x16 B2 M8x16 4 30. 35. 0299
15 30411080002 Spring washer 8 B8 4 03.0012
16 30401080001 | Flat washer 8 P8 4 03. 0050
17 70306000001 | Lifting sensor RAERE 1 02.01. 2242
18 30211050016 | Screw M5X10 BZ4T M5x10 2 03.0219
19 20203001986 | support b4 1
20 20203000704 | Tie rod support A4 1 30. 05. 128
21 20203000706 | Adjusting screw RV 3
22 30511030003 | Cotter pin 3X20 JFH 84 3X20 3 03. 0557
23 30511080001 | pin it 3 03.0913
24 30301060001 | Nut M6 M6 3 03. 0257
25 20203000707 | Connecting rod #FF 3
26 30511016001 | Cotter pin 1.6X20 =k 3 03. 0591
27 30511040006 | pin it 3 03.0318
28 20203000705 | support & 3 30. 05. 129

12




2.201

Multi way valve assembly (With side shift)
Z RS G

ITtem Part No. Description Qty Applied Date Remark
e R 4 # HE & il B #A %
29 70103000010 | Micros witch WA X 3 02.01. 2183
30 40201160020 | F# 3k "L 4 02.01. 324323
31 40201160021 | FH#k "L 2 02.01. 324324
32 40201200002 | H#L HEL 1 02.01. 324322
33 40202220004 | Right angle joint HAHL 1 02.01. 31040
34 | 01 | 40404000008 | Multi way valve % W @ 1 -250416 | 02.DLF. 01132
34 | 02 | 40404000027 | Multi way valve % % 1® 1 250416—
35 30101100012 | Bolt M10x25 B2 M10x25 4 30.35.7C. 118
36 30411100002 | Spring washer 10 B 10 7 03.0014
37 30401100002 | Flat washer 10 FH# 10 7 03. 00513
38 30101100001 | Bolt M10xI.25x30 24 M10x1. 25x30 4 03. 0954
39 20203000703 Mounting plate ZER 1 30. 05. 127

13




2.3

Drive Operation Assembly

IR S

ITtem Part No. Description Qty Applied Date Remark
F5 KRG £ S #= & EH# &E
A 20303010411 | Driving Assembly WRh B A 1
1 30101160005 | Bolt M16x90 B2 M16x90 5 03.1018
2 30301160002 | Nut M16 28 M6 5 03. 0260
3 20203001907 | Spring seat N 5
4 50401000020 | Damping spring RE#E 5 03.1013
5 30201080006 | Screw M8x30 HZAT M8x30 4 03. 01571
6 30411080002 | Spring washer 8 W8 11 03.0012
7 70402000005 | Dc steering motor BT # AL 1 02.DJ. 2109
8 52105000031 | Pinion N 1 02.01. 9085
9 50301090001 | Large washer 9 ABE9 1 30. 05. 277
10 30201080006 | Screw M8x20 HZAT M8x20 1 03. 01571
11 30201120015 | Screw M12x50 HZ4T M12x50 6 03.0189
12 30411120003 Spring washer 12 B 12 6 03.0015
13 20103010350 | Floating frame welding FHERE 1
14 55704000005 | Electromagnetic brake B ] ) 2 1 02. 01. 00532
15 30201080007 | Screw M8x40 HZAT M8x40 6 03. 01590
16 30401080001 | Flat washer 8 T8 6 03. 0050
17 70401000015 | Alternating current motor 2 AL 1 02.DJ. 00834
18 70109000000 | Proximity switch BN X 1 19. 034653
19 30211040006 | Screw M4x12 YZAT M4x12 2 03.0215
20 20203000664 Installation sleeve ZRE 1 57700001060
21 50301300002 | Drive bush IR 2y a4t 10 03. 05032
22 30251060028 | Screw M6x20 B2AT M6x20 3 03. 0088
23 20203000822 | Sensor bar BB S 1 30. 05. 276
24 52102000002 | Gearbox assembly VIR FE E R 1 02.01.9166
25 51241000097 | Drive wheel assembly IR 5 4 H AR 1 02. QDL. 0069
26 30111140004 | Bolt A 7 03. 0980
27 20103010358 | I-beam welding IFEEE 1

14




2.3

Drive Operation Assembly

IR S

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S HE & EH# &E
28 30201080022 | Screw M8x20 BZAT M8x20 4 03. 0817
29 50105300005 | Short shaft welding ER PR 2 33.019. 0006
30 30411160002 | Spring washer 16 # 16 4 03.0017
31 30401160002 | Flat washer 16 FH# 16 4 03. 0047
32 20103010296 | Bottom hinged frame welding  THRZEEEA 1
33 50105300006 | Long Axis welding K#HE & 1 33.019. 0007
34 30201040006 | Screw M4x12 BZAT M4x12 3
35 20203001723 Wheel frame end cover e b E 1
36 30301120004 | Nut MI12 8 M2 4 03. 0262
37 30411120003 | Spring washer 12 12 4 03.0015
38 20103010297 | Balance frame welding T AR A 1
39 30101120037 | Bolt M12x80 B2 M12x80 2 03. 0389
40 30331270001 | Nut [l 42 £ 1 03. 0290
41 30431270001 | Stop washer Bl k) 1 03. 0528
42 30702030003 | Bearing A 1 03. 90. 043
43 30702035001 | Bearing R 1 03. 90. 044
44 30511030001 | Cotter pin 3x30 JF 1 44 3x30 1 03. 03300
45 50201160002 | Bolt e 1 30. 05. 100
46 20103010161 | Shaft seat welding b R A 1 33.019. 0009
47 30301160004 | Nut M16 28 M6 1 03. 0285
48 54002000049 | Composite sleeve E6F 1 03. 04511
49 20203000676 | Axle 2 1 30. 05. 098
50 30701030004 | Bearing A& 1 03.90. 017
51 30701025002 | Bearing A 2 03.90. 016
52 51241000136 | Wheel ®F 2
53 20203001722 | Balance wheel end cover ST o = 1
54 30201060038 | Screw M6x12 BZAT M6x12 4 03. 1231

15




3.1

Outer Mast System (Two stage mast)

SMIRERG (RIS

Ttem Part No. Description Qty Applied Date Remark
FE KA e #E & Ji| H HA i
1 51101000001 | Combination Roller Ha R 2
2 20103010383 | Outer Mast (3000) SMITZE (30000 1
3 30301080001 | Nut M8 2 N8 2 03. 0258
4 54101000016 | Pipe clamp S 4 30. 05. 198
5 30401100005 | Large washer KEE 4 03. 0915
6 30201060003 | Screw M6x20 HEAT M6x20 2 03. 1180
7 54101000014 | Clamp BE 1 03. 04613
8 30301100003 | Nut M10 ¥ M10 2 03. 0259
9 30101100006 | Bolt M10x60 A M10x60 2 30. 35. ZC. 113
10 30311100001 | Nut M10 B2 M10 4 03. 0243
11 30101080004 | Bolt M8x16 A M8x16 2 30. 35. 0299
12 30411080002 | Spring washer 8 W8 7 03. 0012
13 30401080001 | Flat washer 8 8 7 03. 0050
14 30201080007 | Screw M8x40 B2 AT M8x40 2 03. 01590
15 30211040011 | Screw M4x25 HEAT M4x25 4 03. 0223
16 54305000002 | Cover BHFXE 2
17 70103000001 | Sensitive switch eI S 2 02.01. 2182
18 20203001989 | Mounting plate WA TR RA 1
19 51101000010 | Combination Roller Ha R 6
20 54202000016 Cylinder support block L X R 2 19. 0595
21 50202100001 | u-bolt U B 2 2
22 30101080003 | Bolt M8x20 24 M8x20 3 03. 0357
23 50105300007 | Pin welding AR A 1 33.019. 0021
24 30211030008 | Screw M3x12 HEAT M3x12 2 03. 05364
25 70109000002 | Proximity switch BIF K 1 19. 0524
26 20203002026 | Mounting plate FFREEMR 1

16




3.2 Inner Mast System (Two stage mast)
WNITEE RS (IS
Ttem Part No. Description Qty Applied Date Remark
FE KA e #E & Ji| H HA i
1 30101120036 | Bolt M12x50 A M12x50 2 03. 0387
2 30411120003 Spring washer 12 HH 12 2 03.0015
3 30401120001 | Flat washer 12 T2 2 03. 00514
4 50201330001 | Cylinder adjustment bolt  JH&L 83 ¥4 1 30. 03. 051
5 51106000003 | Door frame sprocket RS2 2 30. 05. 180
6 30421350002 | Shaft retaining ring R R E 2
7 51107000006 | Tubing sprocket i E B 1 30. 05. 181
8 50301165003 | Shaft sleeve WE 1 30. 05. 001
9 30411160002 Spring washer 16 16 1 03.0017
10 30101160020 | Bolt M16x80 24 M16x80 1 03. 0390
11 30221080008 | Screw M8x10 HEAT M8x10 1 03. 02701
12 20103010383 | Inner Mast (3000) AITA (3000) 1
13 30101060008 | Bolt M6x12 e M6x12 2 03. 0918
14 30411060002 | Spring washer 6 w6 4 03.0011
12 15 30401060001 | Flat washer 6 6 4 03. 00512
16 20203002031 | Stop plate IRALAR 1
17 30251060028 | Screw M6x20 $24T M6x20 2 03. 0088
18 20203000493 | Approach block B 1 30. 04. 088
19 51101000001 | Combination Roller Ha R 2
(g
. 1 415 16
19
17 18

17




3.3

Outer Mast System (Three stage mast)
SMTBRRG (Z1T15D

Ttem Part No. Description Qty Applied Date Remark
55 (e} e #HE & H# &E
1 30421400001 | Shaft retaining ring B ] AL 2 03. 0070
2 51102000041 | roller R 2
3 30101100015 | Bolt M10x50 B M10x50 4 03. 0909
4 30411100002 Spring washer 10 w10 6 03.0014
5 51104000002 | Side roller MR # 2
6 30401100002 | Flat washer 10 FH 10 8 03. 00513
7 50301105002 | spacer sleeve MR8 & 4
8 20103010389 | Outer Mast (4500) ST (45000 1
8 20103010354 | Outer Mast (7200) ST (72000 1
9 30101100006 | Bolt M10x60 B2 M10x60 2 30. 35. 2C. 113
10 30311100001 | Nut M10 A M10 4 03. 0243
11 30301100003 | Nut M10 A M10 2 03. 0259
12 30401100005 | Large washer A 4 03.0915
13 30201060003 | Screw M6x20 HZAT M6x20 2 03. 1180
14 54101000014 | Clamp B F4 2 03. 04613
15 30101080004 | Bolt M8x16 24 M8x16 2 30. 35. 0299
16 30411080002 | Spring washer 8 B8 7 03.0012
17 30401080001 | Flat washer 8 T8 7 03. 0050
18 30201080007 | Screw M8x40 HZAT M8x40 2 03. 01590
19 30211040011 | Screw M4x25 BZAT M4x25 4 03. 0223
20 54305000002 | Cover BRFXE 2
21 70103000001 | Sensitive switch WENFF X 2 02.01.2182
22 20203001989 | Mounting plate T K JRAR 1
23 51101000010 | Combination Roller HAE R 6
24 54202000016 | Cylinder support block %L X4k 2 19. 0595
25 50202100001 | u-bolt U A A 2
26 30301080001 | Nut M8 2H M8 2 03. 0258
27 54101000016 | Pipe clamp EES 4 30. 05. 198

18




3.3

Outer Mast System (Three stage mast)
SMTBRRG (Z1T15D

Ttem Part No. Description Qty Applied Date Remark
FE KA £ #E & H &I
28 30101080003 | Bolt M8x20 B2 M8x20 3 03. 0357
29 30211030008 | Screw M3x12 B2AT M3x12 2 03. 05364
30 70109000002 | Proximity switch B % 1 19. 0524
31 20202000762 | Mounting plate TP R Z RN 1
32 50105300007 | Pin welding 144 Jeh L 48 R A 1 33.019. 0021
33 54303000007 | Limit slider PR A 78 % 2 02.01. 0308
34 50301600003 | Adjusting gasket R 2 02.01. 0309

19




3.4

Middle Mast System (Three stage mast)
IR (Z148)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE
1 50301105002 | spacer sleeve MR8 E 4
2 30401100002 | Flat washer 10 FH 10 8 03.00513
3 51104000002 | Side roller MR $ 2
4 30411100002 | Spring washer 10 #H# 10 4 03.0014
5 30101100015 | Bolt M10x50 24 M10x50 4 03. 0909
6 51102000041 | roller R 2
7 30421400001 | Shaft retaining ring B 2
8 54303000007 | Limit slider PR AL 78 St 2 02.01. 0308
9 50301600003 | Adjusting gasket HESR 2 02.01. 0309
10 20103010390 | Middle Mast (4500) 174 (4500) 1
10 20103010355 | Middle Mast (7200) 174 (72000 1
11 51106000003 | Door frame sprocket T B 2 30. 05. 180
12 30421350002 | Elastic retaining ring %4 /A% H 44 E 2
13 51107000007 | Tubing sprocket i 1 30. 05. 207
14 50301165004 | Shaft sleeve HE 1 30. 05. 217
15 30411160002 Spring washer 16 A 16 2 03.0017
16 30101160027 | Bolt M16x130 B2 M16x130 1 03.0398
17 30201060038 | Screw M6x12 HZAT M6x12 2 03. 1231
18 20203002039 | Stop plate PR ALK 1
19 51101000001 | Combination Roller AR 2
20 30101160019 | Bolt M16x65 2 M16x65 1 03.0388
21 50301165005 | Shaft sleeve HE 1 30. 05. 218
22 51107000008 | Tubing sprocket i B 1 30. 05. 216
23 30101120036 | Bolt M12x50 B2 A M12x50 2 03. 0387
24 30411120003 Spring washer 12 B 12 2 03. 0015
25 30401120001 Flat washer 12 Fo12 2 03. 00514
26 50201330001 | Adjustment bolt it BT AR 1 30. 03. 051

20




3.5

Inner Mast System (Three stage mast)

WITRARG (ZH115D

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
1 20103010391 | Inner Mas (4500) WIT4 (4500) 1
1 20103010356 | Inner Mas (7200) WIT4 (72000 1
2 30201080022 | Screw M8x20 H2AT M8x20 2 03. 0817
3 54102000020 | Cylinder collar bRk ok i 1
4 30101080003 | Bolt M8x20 B2 M8x20 2 03. 0357
5 30411080002 Spring washer 8 8 3 03.0012
6 30401080001 Flat washer 8 T8 3 03. 0050
7 20203001990 Mounting plate 2R 1
8 30201060038 | Screw M6x12 B2AT M6x12 2 03.1231
9 30101100015 | Bolt M10x50 24 M10x50 4 03. 0909
10 30411100002 | Spring washer 10 w10 5 03.0014
11 51104000002 | Side roller MR # 2
12 30401100002 Flat washer 10 FH 10 89 03. 00513
13 50301105002 | spacer sleeve MR8 E 4
14 30421550002 | Elastic retaining ring  #hf 3 E 2 03. 0031
15 51102000042 | roller R 2
16 30101080004 | Bolt M8x16 B2 M8x16 2 30. 35. 0299
17 30101160028 | Bolt M16x150 B2 M16x150 2 03. 0400
18 51107000007 | Tubing sprocket i E B 1 30. 05. 207
19 20203000794 | Spacer sleeve (RS 1 30. 05. 242
20 30311160001 | Nut M16 2 16 1 03. 0247
21 30101100004 | Bolt M10x35 24 M10x35 1 30. 35. 0300
22 20203000793 | Mounting plate LM 1 30. 05. 241
23 20203000792 | Top seat T 1 30. 05. 240
24 51106000011 | Door frame sprocket TR B 1 30. 01. 2594
25 30421300001 | Elastic retaining ring %3 E 1 03. 0068
26 30101080009 | Bolt M8x30 B2 M8x30 1 03. 0858

21




3.6

Sliding frame assembly

EEENG

ITtem Part No. Description Qty Applied Date Remark
F5 () e #HE & HH &iE
A 20303010444 | Pallet Rack System REERS 1
1 20103010387 | Guardrail welding FRE A 1
2 30401100002 | Flat washer 10 FH 10 4 03.00513
3 30411100002 | Spring washer 10 #H# 10 4 03.0014
4 30101100002 | Bolt M10x30 B2 M10x30 4 30. 35. 0297
5 53201000030 | Hook type forging fork — #HAR4AT % X 2 02. DDHC. 0044
6 54002000048 | Composite sleeve E4E 2 03. 04510
7 50105300007 | Tilt cylinder pin 1544 e BT 48 4 2 33.019. 0021
8 30401080001 | Flat washer 8 P8 2 03. 0050
9 30411080002 Spring washer 8 8 2 03.0012
10 30101080003 | Bolt M8x20 24 M8x20 2 03. 0357
11 20103010386 | Fork support welding BX R E 1
12 20203000758 | Sliding block ik 2 30. 05. 197
13 30251080028 | Screw M8x20 HZAT M8x20 4 03. 0092
14 30201100018 | Screw M10x25 HZAT M10x25 8 03. 1051
15 20103010385 | Slide frame welding ERE A 1
16 51101000001 | Combination roller HARR 4

22




3.7

Sliding frame assembly (With side shift)

ES

A
=

Gtz

ITtem Part No. Description Qty Applied Date Remark
b= () e #HE & HH &iE
A 20303010407 | Sliding frame assembly V& A& 1
1 20103010191 | Guardrail welding FRE A 1
2 30401120001 | Flat washer 12 T 12 4 03.00514
3 30411120003 | Spring washer 12 A 12 4 03.0015
4 30101120009 | Bolt M12x35 24 M12x35 4 03.0786
5 53201000030 | Hook type forging fork — #HAR4AT % X 2 02. DDHC. 0044
6 53211000010 | Side shifter s 2% 1
7 54002000048 | Composite sleeve E46F 2 03. 04510
8 50105300007 | Tilt cylinder pin 154 e 5L 48 4 2 33.019. 0021
9 30401080001 | Flat washer 8 T8 2 03. 0050
10 30411080002 | Spring washer 8 HH B 2 03.0012
11 30101080003 | Bolt M8x20 24 M8x20 2 03. 0357
12 20103010346 | Fork support welding BX I ERRE 1
13 20203000758 | Sliding block VB 2 30. 05. 197
14 30251080028 | Screw M8x20 H2AT M8x20 4 03. 0092
15 30201060037 | Screw M6x16 H24T M6x16 2 03. 0934
16 20203001958 | Fixed bracket B E4E 1
17 30201100018 | Screw M10x25 HZAT M10x25 8 03.1051
18 30201060038 | Screw M6x12 B24T M6x12 2 03. 1231
19 20103010345 | Slide frame welding HRES 1
20 51101000010 | Combination roller HARR 4

23




3.8

Combination Roller
HEFER

Ttem Part No. Description Qty Applied Date Remark
JF5 KA 4 #E & A H HiE
A 51101000001 Combination Roller AR 1
1 30421350001 | Retainer ring 35 b4 35 1 03. 0583
2 51103000025 | Dustproof gasket B4 R 1 02. 01. 30682
3 51102000001 | Roller R 1 02.01. 3071
4 51103000024 | Bracket BN 1 02.01. 30681
5 51103000023 | Anti loosening tablet A 1
6 51103000022 | Adjusting screw A ARAT 1 02.01. 30683

24




3.9

Combination Roller
HEFER

ITtem Part No. Description Qty Applied Date Remark
F5 KA £ S #HE & A H HiE
A 51101000010 | Combination Roller HA R 1
1 30421550001 | Retainer ring 55 M4 55 1 03. 0679
2 51103000041 | Dustproof gasket B4 R 1
3 51102000020 | Roller ey 1 02.01. 3458
4 51103000027 | Bracket & 2R 1
5 51103000028 | Anti loosening tablet B A 1
6 51103000042 | Adjusting screw RS 1

25




3.10

Chain System (Two stage mast)
BE RS (HI1E

1 4

2

3 5
6

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & A H HiE
1 53101000072 | Chain(4500) #E & 2
1 53101000037 | Chain(7200) #E & 2 02.LT. 31728
2 50101075002 | Pin shaft it 4 03. 03202
3 30511030001 | Cotter pin 3X30 JF 4 3X30 2 03. 03300
4 30511030003 | Cotter pin 3X20 JF 4 3X20 4 03. 0557
5 53104000005 | Chain link b & AT 2 30. 05. 158
6 30301160005 | Nut MI16 L451 2 03. 0850
7 53104000007 | Chain link b & AT 2 30. 05. 196

26




3. 11

Chain System (Three
ARG (=14

stage mast)

ITtem Part No. Description Qty Applied Date Remark
e KA 4 #E & A H HiE
1 53101000072 | Chain(4500) #E & 2
1 53101000037 | Chain(7200) #E & 2 02.LT. 31728
2 50101075002 | Pin shaft A Bl 8 03. 03202
3 30511030001 | Cotter pin 3X30 JF 4 3X30 4 03. 03300
4 30511030003 | Cotter pin 3X20 JF 4 3X20 8 03. 0557
5 53104000005 | Chain link b & AT 4 30. 05. 158
6 30301160005 | Nut MI16 L451 2 03. 0850
7 53101000046 | Chain(4500) B 5 2 02. LT. 3488
7 53101000036 | Chain(7200) B 5 2 02.LT. 31727
8 53104000007 | Chain link HE 4 AL AT 4 30. 05. 196

27




4.1 Hydraulic System (Two stage mast)
WERG (B4
@ ITtem Part No. Description Qty Applied Date Remark
e KA 4 #HE & A H HiE

1 40301400027 | Lifting cylinder A 2

2 40405000024 Explosion proof valve [ ¥ 1® 2 02.01. 30480
3 40301600002 | Move the cylinder forward %% 1 02. YG. 20402
4 40101140031 | High pressure hose & E R E 2 02. YYL. 32810
5 30301140002 | Nut Ml4xl.5 B4 M14x1. 5 2 03. 02860

6 40201140007 | splice Bk 2 02. 01. 324321
7 40121000164 | Steel tube WE 1 02. YYL. 31152
8 40121000162 | Steel tube WE 1 02. YYL. 31146
9 40121000160 | Steel tube WE 1 02. YYL. 31145
10 30803022001 | Combined gasket 22 WA 22 3 03. 0486

11 40221000009 | splice 3k 1 02.01. 324330
12 40405000016 | Governor valve R 4 1] 1 02.01. 01005
13 40201140011 | Straight head BEL 4 02. 01. 324327
14 50204140002 WAABRE 4 03. 0563

15 30803014001 | Combined gasket 14 HAFHE 14 14 03. 0482

16 40207000016 | Tubing seat W E 1 02. YYL. 31127
17 40201220004 Bk 1 02.01. 324331
18 40207000018 | Tubing seat W E 1 02. YYL. 31128
19 40122000139 | Steel tube WE 1 02. YYL. 31149
20 40122000137 | Steel tube WE 1 02.YYL. 31148
21 40204000011 | Hollow bolt O 80 4 02.01. 30810
22 40301630002 | Tilt cylinder LG B R 2 02. YG. 20411
23 40122000135 | Steel tube Mg 1 02. YYL. 31151
24 30803018001 | Combined gasket 18 HAEEHE I8 2 03. 0484

25 40201180005 | Straight head BEEL 2 02. 01. 324329
26 40101220016 | High pressure hose & JE R E 1 02. YYL. 32811
27 40101220013 | High pressure hose & JE R E 1 02. YYL. 32800
28 40101140407 | High pressure hose BERE 2

28




4.1

Hydraulic System (Two stage mast)

WIERG (HHTTHD

S

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E &l B HiE
29 40101140034 High pressure hose JE R 2 02. YYL. 32812

®0®

29




4.2

&)

Hydraulic System (Three stage mast)
WERG (=T

S

O

®
0° T LDOE0
@:m%@@ .

ﬁ?;:%gg@@

38 38 38 38

28

29
30

31

®oE®

ITtem Part No. Description Qty Applied Date Remark

e KA 4 %z & A EH#A HiE
1 40301450045 | Lifting cylinder (4500) FFH A (4500) 2 02. YG. 20430
1 40301450042 | Lifting cylinder (7200) FFH A (7200) 2 02. YG. 20422
2 40301700008 | Medium cylinder (4500) AT (4500) 1 02. YG. 20429
2 40301700002 | Medium cylinder (7200) M 4eT (7200) 1 02. YG. 20403
3 40405000024 Explosion proof valve [ & 1/ 2 02.01. 30480
4 40301600002 | Move the cylinder forward %L 1 02. YG. 20402
5 40101140116 | High pressure hose (4500) & ERK%E (4500) 4 02. YYL. 329251
5 40101140037 | High pressure hose (7200) &EKRE (7200) 4 02. YYL. 32849
6 30301140002 | Nut M16x1.5 B2HE M16x1. 5 4 03. 02860
7 40201140007 | splice 3k 2 02.01. 324321
8 40121000164 | Steel tube ME 1 02. YYL. 31152
9 40121000175 | Steel tube (4500) WE (4500) 1 02. YYL. 329291
9 40121000055 | Steel tube (7200) 4% (72000 1
10 40121000173 | Steel tube (4500) 1% (4500 1 02. YYL. 32928
10 40121000053 | Steel tube (7200) % (72000 1
11 40121000169 | Steel tube (4500) 4% (4500 1 02. YYL. 32959
11 40121000051 | Steel tube (7200) WE (72000 1
12 30803022001 | Combined gasket 22 HAmHH 22 4 03. 0486
13 40221000009 | splice 3k 1 02.01. 324330
14 40405000016 | Governor valve R 32 1] 1 02.01.01005
15 40201140011 | Straight head HEL 8 02.01. 324327
16 30803014001 | Combined gasket 14 HAEHE 14 16 03. 0482
17 40207000016 | Tubing seat e 1 02. YYL. 31127
18 40201220004 | splice 3k 1 02.01. 324331
19 40204000011 | Hollow bolt EONE 3 4 02.01. 30810
20 40122000023 ME R4 1 02. YYL. 32875
21 40301630002 | Tilt cylinder 7 4% 38 £1 2 02. YG. 20411
22 40101140093 | High pressure hose & E R E 2 02. YYL. 3565

30




4.2 Hydraulic System (Three
WERG (=140

stage mast)

=]

=

38 38 38 38

: ® ®
&0 35
@ 37 37 3;@
®
®© ’

®0E®

® CE®G

Oprt

28

29
30

31

ITtem Part No. Description Qty Applied Date Remark
e (2] 4 #E & EH# HiE
23 40122000021 | Steel pipe welding WE R A 1 02. YYL. 32873
24 40101140155 | High pressure hose (4500) & /& K& (4500) 4 02. YYL. 32916
24 40101140039 | High pressure hose (7200) & J&K& (7200) 4 02. YYL. 32847
25 40122000019 | Steel pipe welding ME R A 1 02. YYL. 32872
26 40122000017 | Steel pipe welding ME R A 1 02. YYL. 32855
27 40121000057 | Steel tube WE 1 02. YYL. 32853
28 40101220033 | High pressure hose (4500) & /&K% (4500) 1 02. YYL. 329241
28 40101220018 | High pressure hose (7200) & /&K% (7200) 1 02. YYL. 32848
29 30301220002 | Nut M22x1.5 B M22x1. 5 1 03. 0286
30 40201220007 | splice Bk 1 02.01. 32841
31 40121000177 | Steel tube (4500) HE (4500 1 02. YYL. 32962
31 40121000059 | Steel tube (7200) e (7200) 1
32 30803018001 | Combined gasket 18 AAFHE 18 2 03. 0484
33 40201180005 | Straight head ER: PR 1 02. 01. 324329
34 40122000015 | Steel tube HE 1 02. YYL. 32846
35 40101220016 | High pressure hose B ERE 1 02. YYL. 32811
36 40101220013 | High pressure hose &R E 1 02. YYL. 32800
37 40101140407 | High pressure hose EERE 2
38 40101140034 | High pressure hose wERE 4 02. YYL. 32812

31




4.3

Power Unit Assembly

B 1T
Ttem Part No. Description Qty Applied Date Remark
i ] 2 & & B %£iE
A 40401048139 | Power Unit Assembly A B TTEAE 1 02. DLDY. 0004
1 40111300003 | 0il return pipe it 1 02. YYL. 3555
2 54013000004 | hoop Eikid 4 03. 05384
3 30101080003 | Bolt M8x20 B2 42 M8x20 10 03. 0357
1 4 30411080002 | Spring washer 8 #H g 10 03. 0012
5 30401080001 | Flat washer 8 T8 10 03. 0050
6 40410000016 | Fuel tank cap AT 1 02.01.9175
2 7 40410000037 Fuel tank cap welded WA EEA 1
8 40412000007 | filter WEE 1 02.01. 32978
9 40408000165 | Tank bonding AR A 1
10 30803018001 | Combination gasket AT 1 03. 0484
11 50204180001 | Hexagon socket bolt NS A R A 1 03. 0989
12 40201220001 | Straight head Bk 1 02. 01. 324326
13 30201100028 | Screw M10x35 B2AT 10x35 2 03. 0182
14 30411100002 | Spring washer 10 EH10 6 03.0014
15 30401100002 | Flat washer 10 FH 10 6 03. 00513
16 40402000016 | Gear pump HIR 1
17 70401000018 Alternating current motor 2 AL 1 02.DJ. 00827
18 30201100025 | Screw M10x40 AT 5 10x40 2 03.0168
19 40111300001 | 0il suction tube R i E 1 02. YYL. 3392
20 40206000009 Pump connection FoEEL 1 02.01. 324325
10
(-]
1
&

32




4.4

Power Unit Assembly (with side shift)
s udE G

10

o

11

Ttem Part No. Description Qty Applied Date Remark
JF5 R 4 #HE & A H &E
A 40401048140 | Power Unit Assembly A # A 1
1 40111300006 | 0il return pipe ] e & 1 02. 01. 3556
2 54013000004 | hoop 4 4 03. 05384
3 30101080003 | Bolt M8x20 B2 M8x20 10 03. 0357
4 30411080002 | Spring washer 8 w8 10 03.0012
5 30401080001 | Flat washer 8 P8 10 03. 0050
6 40410000016 | Fuel tank cap WA = 1 02.01.9175
7 40410000037 Fuel tank cap welded WA EEA 1
8 40412000007 | filter HEE 1 02.01. 32978
9 40408000165 | Tank bonding A IEA 1
10 30803018001 | Combination gasket WA FHB 1 03. 0484
11 50204180001 | Hexagon socket bolt SPAVEE: Y3 1 03. 0989
12 40201220001 | Straight head Bk 1 02.01. 324326
13 30201100028 | Screw M10x35 BZAT 42 10x35 2 03.0182
14 30411100002 | Spring washer 10 EH10 6 03.0014
15 30401100002 | Flat washer 10 FH# 10 6 03. 00513
16 40402000016 | Gear pump H R 1
17 70401000018 Alternating current motor 2 AL 1 02.DJ. 00827
18 30201100025 | Screw M10x40 H24T 2 10x40 2 03.0168
19 40111300001 | 0il suction tube R E 1 02. YYL. 3392
20 40206000009 Pump connection FoEEL 1 02.01. 324325

33




5.1

Electric assembly

LA

Ttem Part No. Description Qty Applied Date Remark
2 KA 4 #E & A H HiE

1 30201050011 | Screw M5x16 B24T M5x16 2 03.0133
2 30411050001 | Spring washer 5 BH 5 4 03.00132
3 30401050001 | Flat washer 5 P 2 03. 00511
4 30201040012 | Screw M4x6 H2AT M4x6 12 03.0127
5 54331000005 | Yoke seat EPY:3 6 02. 01. 02070
6 20201000160 | Connector seat LEKE 1 30. 11. 0001
7 30211060008 | Screw M6x16 H2AT M6x16 2 03.0228
8 70701000008 | Fuse box Rie 2 & 1 19. 0773
9 30211040015 | Screw Mdx14 B2AT Mdx14 6 03. 0552
10 30411040002 | Spring washer 4 BH 4 03. 0008
11 30401040005 | Flat washer 4 T4 6 03.1138
12 70304000004 | DC-DC converter DC-DC #: 4% % 1
13 30201080022 | Screw M8x20 H2AT M8x20 8 03. 0817
14 30201060003 | Screw M6x20 H2AT M6x20 22 03.1180
15 70302000032 | Ac controller HpEH & (F4-0) 2 02. K7Q. 2387
15 70302000025 | Ac controller HmEF & (1232) 2 02. KZQ. 2306
16 30201050012 | Screw M5x30 $24T M5x30 2 03. 01330
17 70302000013 | Steering controller A ) ) B 1 02. KZQ. 2163
18 70331000453 | Electric control panel — ELIZ#H 1
19 20203000713 | support b&4 1 30. 05. 144
20 70331000465 | Copper bar EiE-S 1
21 70921000001 | Negative terminal AR B LA 1 16. 0543
22 70701000004 | Fuse wire R 22 2 02. 01. 20001
23 70331000008 | Copper Guide Plate RER 1 16. 0621
24 70701000009 | Fuse base H W B R 2
25 70331000454 | Electric control panel — ELIEK 1
26 30211050022 | Screw M5x16 H24T M5x16 2 03. 0551
27 30101060011 | Bolt M6x20 A M6x20 6 03. 0410

34




5.1

Electric assembly

LA

Ttem Part No. Description Qty Applied Date Remark
b KA 4 #HE & A H HiE
28 30411060002 | Spring washer 6 B 6 10 03.0011
29 30401060001 | Flat washer 6 T 6 10 03. 00512
30 70104000006 | Scram switch AEFFx 1 02.01. 2248
31 20203000710 | support E& 1 30. 05. 141
32 30201060001 | Screw M6x50 B2AT M6x50 4 03.1099
33 70222000001 Electric horn 220N 1
34 20203000712 | support X 1 30. 05. 143
35 30301060001 | Nut M6 Y2 M6 4 03. 0257
36 70331000466 | Copper bar EiE-S 1
37 70303000003 | Main contactor EEME 1 02.01. 21620
38 70501480003 | Lead-acid battery LT R 1 02. XDC. 22001
39 70411020104 | Charge 7 1

35




5.2 Wiring Harness Assembly

LR Sk

T0:Controller
T0:Multi-way valve BB
operated switch i m— TOHoight it
E2.0E N m "
T0:Key A ToLifing speed control swtch ] T0:DC converters (input)
T0:Main contactors pthieny DCHABEA)
To:Hom EEME ] To:Lamp
bution I 2 £ \ ! & -
P & % * o' !/
& "u

' T0:Hom
button
LIS

To:Controller I
BHE
S

i
(I
b
T0:Stepper motors
St

o+ H H
® ToHom  TO:Headlight switch T0:Accelerator ‘:
w JuABiES ngE

ToPodalswich
L

contl 77 rksan
i X 11
T0:Fuse box(output) LTI
5 RREA(GHE) To:Controlle
B

T0:Programming ?

interfaces
SEgD

— B rouse box(input)
RRAKEN)

e Ty TG
B switches ‘encoders.
wEEE MASHE

g

T0:DC converters (output)

ITtem Part No. Description Qty Applied Date Remark
F5 KA EA #HE &l B HiE
20103030231 | Wiring Harness Assembly %K % & 1

T0:Appearance
fx

36




5.3

Cable Assembly

H

(Il
S

JK

ITtem Part No. Description Qty Applied Date Remark
e ® 4 #8 | BAAM &
A 20103030232 | Cable Assembly B4 R R 1
Battery plug wire BRIE L S AT A
1 20103030246 1
assembly %
2 20103030245 | Body plug assembly LN SR 1
AfF-EaEay
3 20103030233 Scram — contactor cable 1
Ed
(RFS e 3 L
4 20103030234 Safety — contactor cable 1
&
Walk the motor U-phase AT A& AL U AE B4R
5 20103030237 1
cable &
Walk the motor V phase 4TA& EALVAHE
6 20103030238 1
cable &
Walk the motor W phase AT 7 AL W AR HL 4
7 20103030239 1
cable %
Pump controller R #&F#H & EMR &
8 20103030235 1
positive cable 94
Pump controller R = #| & X &=
9 20103030236 1
negative cable 94
10 20103030240 | Pump motor U-phase cable R AL U M 844 1
11 20103030241 | Pump motor V phase cable ~RWALVATRLL | 1
12 20103030242 | Pump motor W phase cable % HLALW A8 B 40 4 1
Steering controller 4 1 45 4 B EW
13 20103030243 1
positive cable B 45 4
Steering controller 1] 15 H| B AR
14 20103030244 1
negative cable B 45 4%

37




AT B ek 2% oh 11 5 OR B AR REAL

The power of interpretation of this part catalogue will be preserved by the manufacturer eventually!

38



	1.1
	Main Frame Assembly
	车架系统
	Rubber strip
	橡胶条
	Rear box cover
	后箱盖
	1.1
	Main Frame Assembly
	车架系统
	1.2
	Main Frame Assembly（Tape side shift）
	车架系统（带侧移）
	Rubber strip
	橡胶条
	Rear box cover
	后箱盖
	1.2
	Main Frame Assembly（Tape side shift）
	车架系统（带侧移）
	1.3
	Front large wheel assembly
	前大轮组件
	1.4
	Pedal assembly
	脚踏板组件
	1.5
	Roof shield ceiling assembly
	护顶架组件
	1.6
	Cover Assembly
	面罩总成
	1.7
	Cover Assembly（with side shift）
	面罩总成（带侧移）
	2.101
	Multi way valve assembly
	多路阀组件
	2.101
	Multi way valve assembly
	多路阀组件
	2.201
	Multi way valve assembly（With side shift）
	多路阀组件（带侧移）
	2.201
	Multi way valve assembly（With side shift）
	多路阀组件（带侧移）
	2.3
	Drive Operation Assembly 
	驱动总成
	2.3
	Drive Operation Assembly 
	驱动总成
	3.1
	外门架系统（两级门架）
	3.2
	内门架系统（两级门架）
	3.3
	外门架系统（三级门架）
	3.3
	外门架系统（三级门架）
	3.4
	中门架系统（三级门架）
	3.5
	内门架系统（三级门架）
	3.6
	滑架合件
	3.7
	滑架合件（带侧移）
	3.8
	组合滚轮
	3.9
	组合滚轮
	3.10
	链条系统（两级门架）
	3.11
	链条系统（三级门架）
	4.1
	液压系统（两级门架）
	4.1
	液压系统（两级门架）
	4.2
	液压系统（三级门架）
	4.2
	液压系统（三级门架）
	4.3
	动力单元组件
	4.4
	动力单元组件（带侧移）
	5.1
	电气总成
	5.1
	电气总成
	5.2
	Wiring Harness Assembly
	线束总成
	5.3
	Cable Assembly
	电缆总成

